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SMITH-EMERY TOMPANY

The Full Service Independent

781 East Washington Boulevard

3

P.O. Box 880550, Hunter's Point Shipyard Bldg 114

5427 EastT.a Palma Avenue

File No.: 31028
Lab No.: T-97-311

CLIENT: TILE TECH, LLC
5371 Wilshire Blvd., Suite #200
Los Angeles, CA 90036
Affn.;. Paul Partovi

¢ Laboratory, Established 1904

i

—

® Los Angeles, California 90021 ®  (213)749-3411
® SanFrancisco, Califormua 54188 &  (415) 330-3000

*  Anaheim, California 92807

* (714)693-1026

Subject: 12" x 12" x1” thick Concrete Paver Tile, Textured Surface.
Specification: ASTM C 936 / ASTM C 140 Compressive Strength (Modified)
Source: Submitted to Laboratory by Client.

COMPRESSIVE STRENGTH TEST

REPORT of TEST

& Fax: (213} 746-7228
& Fax: {415) 330-3030
& Fax: {714) p93-1034

Samples were dried-conditioned as specified then used tested accordingly.

November 11, 1987

Requirement: ASTM C 936
The average compressive strength shall be not less than 8,000 PSI with no individual
unit less than 7,200 PSI.

Respectfully Submitted,
SMITH-EMERY COMPANY

rc

ered CivikEngineer No.: 41507
tration Expires: 12-31-99

Sample Dimensions | Gross Area Max, Load Compressive
Mo, (In.) ’ (sq. in.) (Lbs.) Strength, (PS))

1 2,04 x2.00 4.08 35200 8,627

2 1.95 x 2.00 3.90 31,900 8,179

3 2.04 x1.98 4,04 36,000 8,913

4 2.02x1.96 ! 3,96 32,300 | 8,158

5 2.03 x2.01 4,08 31,500 7,720

Average : | 8,320

|Ps!

ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY OF CLIENTS, AUTHORIZATION FOR PUBLICATION OF OUR REPORT, CONCLUSIONS, OR EX-
TRACTS FROM OR REGARDING THEM 1S RESERVED PENDING OUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TO CLIENTS, THE PUBLIC AND OURSELVES,



SMITH-EMERY OMPANY
The Full Service Independent 1 _ g Laboratory, Established 1904

751 East Washington Boulevard # Los Angeles, California 20021 ® (213)749-3411 @ Fax: (213) 746-7228

F.O. Box 880550, Hunter's Point Shipyard Bldg 114 #® SanFrandsco, Califorua 94188 e (415)330-3000 & Fax: (415) 330-3030
5427 East La Palma Avenue * Anaheim, California 92807 & (714693-1026  »  Fax: (714) 6831034
File No.: 31028 November 11, 1997

lLab No.: T-97-311

CLIENT: TILE TECH, LLC
5371 Wilshire Blvd., Suite #200
Los Angeles, CA 90036
Aftn.. Paul Partovi

Subject: 12" x 12" x1" thick Concrete Paver Tile, Textured Surface.

Specification: ASTM C 293 - Modulus of Rupture Test (Modified for Required Size).
Source: Submitted to Laboratory by Client.

REPORT of TEST

MODULUS OF RUPTURE -
Samples were cut, dried and conditioned as specified then tested accordingly.

Sample Width () |  Depth (d) Max. Load M. O. R.
No. (In.) i {n.) (bs) . {PSI
1 1.959 1.161 480 1,091
2 2.049 1.169 510 1,093
3 2.068 1.163 560 1,201
4 2.138 1.161 510 1,062
5 2.027 1.163 680 1,488
Avg. M.O.R. = 1,187 PSI

Span = 4.0 inches

Respectfully Submitted,
SMITH-EMERY COMPANY

Reégistration Expires: 12-31-99

JEP:re

ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY OF CLIENTS. AUTHORIZATION FOR PUBLICATION OF OUR REPORT, CONCLUSIONS, OR EX-
TRACTS FROM OR REGARDING THEM 15 RESERVED PENDING OUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TO CLIENTS, THE PUBLIC AND QURSELVES.
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File No. 34076 May 12. 1999

Lab No.  T7-99-176 COMP

cLiENT TILE TECH, INC.
5371 Wilshire Blvd. Suite #200
Los Angetes, CA 90036

Subject. Compressive Strength Test on 127 x 12" x 2" thick Cencrele Tile "TILE TECH"

{Dark Rel: color)
Soecfication. ASTM C 936 7/ ASTM C 140 Compressive Strength (M. ~ified!

Source  Submitted to Laboratary by Client

REPORT of TEST

COMPRESSIVE STRENGTH TEST
Samples were dried-condittoned as spsecified then tested ~coordingty.

=" — — - —
| Sample Dimensions Gross Area Max Load Compressive |
No. {in.) (sq. in.} (Los.} Strength(PS!) |
1 2.01" x 2,810 5.048 45700 8,034
2 72008 x246f 4842 7 42500 BBOO
3 2010 x248% 5007 47800 _ _ B308

Average :{ 8614 1| Psi

Respectfully Submitted,
SMITH-EM COMPANY

JLmes E Farindge /L,

Prea,ner
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SMiTu-EMERY OMPANY
The Full Service Independent Testing Lzzbararory Established 1904

781 Enst Wash.nginn Boulevard * Los Angeles, Califorma 50021

P . Box BE0530, Hunter 5 Paimt Shepvard Blag. 11- - San Frnasce, Cahforma 5-b 43
11195 Savi Ranch Parkway, Sute B v Yorta Lerdn, Crliforna 92087
7527 Det Mopem Srrest » Wit Saciamento, Cal.forna 956%!

Fiie No,: 34076
Lab. No, : T-99-176 COMP

CLIENT: SPEC CERAMICS. INC,
16804 North Orangethorpe Way
Anaheim, CA 92801
Attn.: Mr. Will Stapp

s (353 T40. 3411 + Fas 213} 7446.7228
< {45 1503000 =Fon (415) 330:3030
BRI B xS rFux (714) 921 4264
+ehid 1TR0TH s Fax (31d) 1740835

May 12, 193¢

Subject  Compressive Strength Test on 12" x 12" x 2" thick Congcrate Tile "TILE TECH"

{Dark Red: color)

Specificationy, ASTM C 236 / ASTM C 140 Compressive Strength (M cified) b
Source Submitted to Laboratory by Client.
REPORT of TEST
COMPRESSIVE STRENGTH TEST
Samples were dried-conditioned as spscified then tested ~ccordingly.
Sample Dimensions Gross Area Max. L.oad Compressive .
No. {in.} (sq. in.) (Los.) Stmngth,{PSl)
7 201 x25%0 5048 45705 853
272006 x24T 494z T 4zsop 8800 T
§ 0 200xzde1 8007 47503 8,508
Avorage : | 8,614 ” Pst

Respectfully Submitted,

CUTTINN
SMITH-EME SV

/’?/G’P;ﬁy}'r\(
f/»,.,.r ; ’_:'

James E.
President

Registered Civii Engineer No.: 25270
Reg:stration Expires: 12-31-01

rridge ¢

c

AL AEFORTS ARE SUBMITTED AS THE CONFIDENTIAL PROERERTY OF CLIENTS AUTHONIZATION

IR PUBLICATION OF QUR REPQAT CONCLUSIONS, DR £X-

TRACTE FROM DR BESARDING THENM (S REZEAVED PENDGING O R WRITTEN ARRROVAL AS A MUTL L., PROTECTION TO CLIENTS. THE PUBLIC AND OUREE LVES.



SMITH-EMERY OMPANY

The Fult Service Independen.,_ ring Laboratory, Estafdished 1904 N
751 East Washinglon Boulevard ® Los Angeles, California 90021 ® {213)749-3411 ® Fax (213) 746-7228
[0 Bo 880550, Hunler's Point Shipyard Bldg 114 #  San Franciseo, California 94188 & {415}330-3000 o Fax: (415} 330-3030
3427 Fast ] a Palma Avenue & Anahom, Cabfornia 92807 * (714)693- 1026 # Fax: (714) 693-1034
File No.: 31028 November 17, 1895
{abNo.: T-95-244
Client: TILE TECH, INC.
5371 Wilshire Bivd., Suite 207
Los Angeles, CA 90036
Attn: Johtt Haider
Subject: 16" x 16™ x 1-1/4” Cement Paver Tile.
Specification: ASTM C 836 & ASTM C 140
Source : Submitted to Laboratory by Client.
Report of Tests
COMPRESSIVE STRENGTH TEST
| Dimension | Area ]| - Maximum | ‘Compressive
. Sample No, (in. x in.) | {sqin} | Load,lbs. .  Strength, PSl
1. 2.015x2.008 4.046 37,400 9,244
2. 1.995x1.853 3.896 39,300 10,087
3 2.030x2.042 4.145 39,800 9,602
4 2.035x2.030 413 37,800 9,150
5 2.16x2.055 4.143 38,300 9,245
Average : | 9,466

ASTHM C 836 Requirement;

The average compressive strength of the tests shal be not less than 8,00C psi with no
individual unit less than 7,200 psi.

Respectfully Submfffed
SMITH EMERY ANY

Edwa [‘fg c qiso ras

Registered Civil Engineer, No.: 44233
Registration Expires; 06-30-97
ECTire

ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL FROPERTY OF CLIENTS AUTHORIZATION FOR FUBLICATION OF OUR REPORT, CONCLUSIONS. OR EX-
TRACTS FROM OR REGARDING THEM IS RESERVED PENDING OUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TQ CLIENTS THE PUBLIC AND QURSELVES,



SMiTu-EMERY COMPANY

The Bl Sevviee fndependen. _ ting Latorafory, efablished 1904

THL bastWashington Boalevard * Loz Angeles, Calirarua 90021 * (213)749-3411 ® Fax: (213) 748-7225
TO0 By S8N35S0 FTonker's Pont Shipnaed Bldy 114 ®  San branascu. Calitorma 94188 & (415 330-3000 #  Fax_ (415) 330-3030
5427 East La Palma Svenus Agpaheim Califormia 92807 & (7146971026 & Fax: (714) 693-1034

File No.: 31028
Lab No.: T-95-244

Client:  TILE TECH, INC.
5371 Wilshire Bivd., Suite 207
Los Angeles. CA 20036
Attn: John Haider

Subject: 16" x 16” x 1-1/4" Cement Paver Tile. {Gray)
Specification: ASTM C 293 - Cancrete Madulus of Rupture (Modified for Size)
Source : Submitted to Laboratory by Client.

Report of Tests

Modulus of Rupture

November 17, 1995

Five cut samples were conditioned in a controlled chamber at 70° F £3°F and 50%

R.H.; then tested accordingly.

Span = 4.00"
Sample ~  Avg.Width . Avg.Depth l  Max. Load Modulus of
__No, ‘ {in.} - (im) | ({ibs.) Rupture, PSI

1. 1.870 1.419 985 1,490

2. 2.022 1.402 1,020 1,540

3. 2012 1.412 1,030 1,541

4. 2.005 1.400 980 1,496

5. 1.987 1.405 1,020 1,560

Average : | 1,525 .
Requirement:

As per client design requirement.

Respectfully Submitted,

%ITH-EM?COM&NY
Ed\;;?d% ashras

Registered Civii Engineer, No.: 44233
Registration Expires: 06-30-97
ECTre

ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY OF CLIENTS AUTHORIZATION FOR PUBLICATION OF QUR REFORT, CONCLUSIONS. OR £X
TRACTS FARCOM QF REGARDING THEM IS RESERVED PENCING OUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TO CLIENTS, THE PUBLIC AND CURSELVES.
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SMITH-EMER®
Phe Full Service ndependen,

78l kast Washington Boulevard
PO Uox 830530, Hunter's Poinl Shupyaed Bldg. L1

7 Last La Malma Avenue

File Ng.-
Lab No.:

Client:

Subject:

31028
T-95-244 SKD-2

TILE TECH, INC.

5371 Wilshire Bivd., Suite 207
Los Angeles, CA 90036

Attn: John Haider

COMPANY
Ao Lalovatory, Estollished T9HM

o Lo snpeles Califurnia 90021
o San Francisco, Califoroia 34188
& Agaheenn, aliturmua Y2807

8 (217)749-3411
® (415 330-3000
o (714) 6931026

16" x 16" x 1-1/4" Concrete Paver Tile. Treated w/ 514 Porous Plus
Specification: ASTM C 1028 - 89
Source : Submitted to Laboratory by Client.

Re

of Te

STATIC COEFFICIENT OF FRICTION {ASTM C 1028-89)

& Fax: (213) 746-7228
&  Fax: (415) 330-3030
® Fax: (714) 693-1034

November 21, 1995

A block of wood with a 3" x 3" x 1/8" section of standard neolite sole liner attached was placed
on the surface to he tesied. A 50 pound (22kg) weight was placed on the block of wood. Using
dynamometer, the force in pounds required to cause the test assembly to slip parallel to the test
surface was measured . Four measurements were taken on each of three test surfaces, each
measurement perpendicular to the previous ene, The twelve measurements were averaged to
obtain the coefficient of friction for each test condition.

A. As Received (Treafed w/ 511 Porous Plus)

Individual S5.C.OF

Static

Coefficient Noelite

Affer

Test Tile of Frictlon Correction
Condition | No. | N | E | S8 | W |Average| (fc}  |Factor
DryNeolite 1 | 45 | 44 | “'ia’""_'_L"‘_txs :
2 45 45 43 | 4 - 4400 0.86 {0.86)
3 43 44 42_ | 45 |
Wet Neolite 1 37 37 | 38 | 37 i_-ji
2 a7 38 38 8 ] a7.25 0.73 (0.70)
3 36 38 3? 36 N
B After Cleaning with Hilfyards Renovator.
Dry Neolite 1 | 45 | 45 | 44 | 45
2 45 48 45 48 45.00 0.88 {0.88)
3 45 44 45 | 45
Wet Neolite i 38 @ . 37 39
2 3 3¢ | 38 | 38 | 3817 0.74 (0.71)
3 [ 3% 3 ; 3 | 37
Respectfully Submiffed,

S ITH—EMWM’
Edward g Trasoras

NY

Registered Civil Engineer, No : 44233
Regqistration Expires: 06-30-97

ECTrc

ALL FEFQORTS ARE SUBMITTED AS THE CONFIDENTIAL FROPERTY OF CLIENTS. AUTHORIZATION FOR PUBLICATION OF OUR REPORT, CONCLUSIONS, OR EX-
TRACTS FROM OR REGARDING THEM 15 RESERVED PENOING QUR WRITTEN APPROVAL A% A MUTUAL PROTECTION TO CLIENTS THE PUBLIC AND OURSELVES



SMITH-EMERY ""OMPANY

The Full Service Independene _ g Labovatory, Fsiablished 1904

781 Last Washington Boulevard

I €3 Box SA0550, TTunter’ s Pomt Shpyard Bldg. 114

B427 East La Palma Avenue

File No.: 31028
bLab No.: T-95-244 SKD-1

Client:  TILE TECH, INC.

5371 Wilshire Bivd., Suite 207

Los Angeles, CA 90036

Aftn: John Haider

Subject: 16" x 16" x 1-1/4" Concrete Paver Tile,

Specification: ASTM C 1028 - 89

Source ; Submitted to Laboratory by Client.

STATIC COEFFICIENT OF FRICTION (ASTM C 1028-89)

o Los Angeles, Calitorma 90021
®  San Franoisco, California 94188
®  Anahetm, Caltfornia 92607

Report of Taesis

® (213)749-3411
& {4153 330-3000
®  (714)693- 10026

s Fax: (213} 746-7228
o Faw: (413} 330-3030
® Fax {714) 693-1034

November 21, 1895

A block of wood with g 3" x 3" x 1/8" section of standard neolite sole liner attached was placed
on the surface to be tested. A 50 pound (22kg) weight was placed on the block of wood. Using
dynamometer, the force in pounds required to cause the test assembly to skip paraliel to the test
surface was measured . Four measurements were taken on each of three test surfaces, each
measurement perpendicular to the previous one. The twelve measurements were averaged to
obtain the coefficient of friction for each test condition.

Individual S.C.OF

A. As Received Static Affer
Coefficlent Noelite
Test Tile of Friction Correction
Condition | No. | N | E S | w |Average| (fc) |Factor
Dry Neolite 1 40 41 41 ' 39
2 . 40 | 40 41 40 40.17 0.78 (0.78)
300 a0 [ 40 a1 |
WetNeolite 1 [ 38 | 37 1 37 ] 38
2 | 3% | 38 | 3 36 3747 0.73 (0.70)
3 | 38 36 37 37
B _After Cleaning with Hillyards Renovator.
Dry Neolite 1 . 42 | 42 42 | 42
2 i 42 43 42 43 42.00 0.82 (0.82)
3 | 41 | 41 42 42
Wet Neolite 1 37 | 38 37 8
2 3 37 39 38 |, 37.83 0.74 (0.71)
3 | 38 | 39 37 37
Respecifully Submitted,

SMITH-EMERY PANY
o
Edward C. Trasoras

Registered Civil Engineer, No.: 44233

Registration Expires: 06-30-97
ECTrc

ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY OF CLIENTS AUTHORIZATION FOR PUBLICATION OF OUR REFORT, CONCLUSIONS, OR £X-
TRACTS FROM OR REGARDING THEM IS RESERVED PENDING OUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TG CLIENTS, THE PUBLIC AND CURSELVES.



SMITH-EMERY T“OMPANY
Phe Full Sevvuce Independen _ oty Laborstory, Established 1904

781 East Washington Boulevard ® [ os Angeles, Califorma 90021 & (213)749-3411 ®  Fax (213) 746-7228
PO Box 880530, Hunter's Point Shipvard Bldg, 114 ®  San Franciseo, California 94188 ®  (413)330-3000 e Fax: {(415) 330-3030
3427 Fast La Malma Avenue ®  Anahein, Califorrua 92807 & (714)693-1026 e Fax (714) 693-1034
File No.: 31028 November 17, 1995

Lab No.: T-95-244

Client: TILE TECH, INC.
5371 Wilshire Blvd., Suite 207
Los Angeles, CA 90036
Attn: John Haider

Subject: 16" x 16™ x 1-1/4" Cement Paver Tile. (Gray})
Specification: ASTM C 936 & ASTM C 140
Source : Submitied to Laboratory by Client.

Report of Tests

Water Absorption

Five cut samples were immersed in clean potable water at room temperature (70° F +10°F) for not
less than 24 hrs. Samples then was removed from water, drained for 1 minute, damped dry any
excess water and weighed; after which were dried in a well ventilated oven at 212° F - 239° F for 24
hours or untit an approximate constant weight was achieved.

" Sample WetWeight | = Dried Weight i  Compressive 1|
| . _No. {grams) !» ; _{grams)  ,  Strength, PSI |

1. 3318 7959 4.51%

2 876.0 8334 511%

3. 868.1 8290 4.72%

4, 873.4 831.8 5.00%

5. 8741 828.9 5.45%
Average:[ = 4.9%6%

ASTM C 936 Requirernent:
The average absorption shall not be greater than 5% with no individual unit in excess of 7%.

Respectfully Submifted,
SMITH-EMERY COMPANY

Edward C. Trasoras

Registered Civit Engineer, No.: 44233
Reqgistration Expires: 08-30-97
ECTre

ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY QF CLIENTS. AUTHORIZATION FOR PUBLICATION OF QUR REPORT, CONCLUSIONS, OR EX-
TRACTS FROM DR REGARDING THEM IS RESERVED PENDING QUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TO CLIENTS THE PUBLIC AND OURSELVES



SMiti-EMErRY CoMPANY
The Full Service Independent Testi ‘boratory, Established 1904
-

781 East Washington Boulevard *  Los Angeles, Califernia 90021 o (213)749-3411 & Fax (213) 746-7228

P.0). Box 880550, Hunter's Point Shupvard Bldg. 114 #® SanFrancisco, California 94185 & (415)330-3000  »  Fax: (415) 330-3030
5427 East La [alma Avenue #®  Anaheim, California 92807 & (714)653-1026 @ Fax: (714) 693-1034
File No.: 31028
Lab No.: T-97-208 BRK
Client: TILE TECH, INC.

Subject:

5371 Wilshire Blvd., Suite 207
Los Angeles, CA 90036
Attn.: Mr. Jean Haider

16" x 16" x 1-3/8" thick Concrete Paver Tile (Grey color; Two layer construction)

Specification . ASTM C 648
Source : Submitted to Laboratory by Client.

Report of Test

BREAKING STRENGTH (ASTM C 648)

The tile samples were placed on a test fixture having three (3) supports located in a
circle three and fifteen-thirty-secondths (3-15/32) inches in diameter with the load
applied at the center as per specifications.

Breaking Logd {Lbs.)

One Sample Only - 2,500 pounds

Requirements : ANSI A 137.1 {General) Breaking Strength: \VWhen tested as described.
In ASTM C-848, the average breaking strength shall be 250 pounds or greatar.

Respectfully Submitted,
SMITH - EM COMPANY

Gy

e

il Engineer No. 41507

gistration Expires : 12-31-09

June 16, 1897

ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY OF CLIENTS. AUTHORIZATION FOR PUBLICATION OF OUR REPORT, CONCLUSIONS, OR EX-
TRACTS FROM OR REGARDING THEM 1S RESERVED PENDING OUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TO CLIENTS, THE PUBLIC AND QURSELVES.



SMITH-EMERY 7OMPANY
The Full Service Independent 1 1 Laboratory, Established 1904

781 East Washington Boulevard

PO, Box 880550, Hunier's Point Shipyard Bldg, 114
22795 Savt Ranch Parkway Suite B

2527 Dl Monte Street

File No.: 31028
Lab No.: T-99-116

CLIENT: TILE TECH, LLC

« Laos Angeles. California 90121

+ San Francisco, Californea 94188

+ Yorba Linda, California 92687

« West Sacramente, Califorma 93691

5371 Wilshire Blvd., Suite #200

Los Angeles, CA 90036
Aftn.. George Mousa

{213 e
o (4153 A30-3000
(7141 921-8435
< (D16} 379-0754

Subject: 12" x 24” x1.5" thick Concrete Paver Tile, Textured Surface.
Specification: ASTM C 936 / ASTM C 140 Compressive Strength (Modified})
Source: Submitted to Laboratory by Client.

COMPRESSIVE STRENGTH TEST

REPORT of TEST

= Fux (213) 7467228
* Fax: (415) 3530-3030
rhan (7149214264
= Foa: 16) 3740835

February 1, 1999

Samples were dried-conditioned as specified then used tesfed accordingly.

Sample Dimensions Gross Area Max. Load Compressive |
Ne. fin.) (sq. in.) (Lbs.) Strength, (PS1)
o1 2555x283 B4/ 47400 | 7330 ]
2 2.518 x 2.55 6.41 53,700 18,376 |
Average : | 7,853 |\PSi
Respectfully Submitted,

SMITH-EMERY COMPANY

Percer
Civil Engineer No.: 41507
Expires: 12-31-99

rc

ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY OF CLIENTS AUTHGRIZATION FCR PUBRLICATION OF CUR REPORT. CONCLUSIONS, OR EX-
TRALTS FROM OR REGARDING THEM IS RESERVED PENDING QUR WRITTEN APPROVAL AS A MUTUAL PROTECTHION TO CLIENTS. THE PUBLIC AND QURSELVES.



SMITH-EMERY JMPANY
The Full Service Independent . g Laboratory, Established 1904

781 Eust Washington Boulevard * Los Angeles, Cabtornia 90021 » (213 749-3411 o Fax (2133 746.722%
PO Box BBO550, Hunter’s Poant Shipyard Bldg. +14 = San Fraovisco, Califorma 941485 * (415 330-30(K = Fax {415)330-3030
22793 Savi Raonch Packway, Suite B * Yorba Linda Califorma 92687 = (T14) 0218938 » Fax, {7143 9214264
2927 el Monte Sureet » West Sacramento. Califorma $5621 « (016) 3740734 # Fax' {9163 374-0835
File No.: 31028 January 27, 1998

Lab No..  T-99-111

CLIENT: TILE TECH, LLC
5371 Wilshire Blvd., Suite #200
Los Angetes, CA 90036
Atin.: George Mousa

Subject:  Various Concrete Paver Tile, Textured Surface.

Specification: ASTM C 936 / ASTM C 140 Compressive Strength (Modified)
Source: Submifted to Laboratory by Client.

REPORT of TEST

COMPRESSIVE STRENGTH TEST
Samples were dried-conditioned as specified then used tested accordingly.

Sample Dimensions Gross Area Max. Load Compressive
Description |\tn.) (sq. in.) (Lbs.) Strength,(PSl)
A. Cutto 2.5" x 2.5" Surface Area L _ S
12"x24" (Peach) 2.510 x 2.503 628 | 33200 5287 .
Octagon 2.463 x 2.500 6.16 34300 : 5568 |
16"x16*  2.493 x2.520 6.28 43900 | 8,990 |
16"x16" 2.477 x 2.473 6.13 51,200 8,352 i

B. Cut to 1-3/8" x 1-3/8" Surface Area

12"x24" (Peach)  1.363 x 1.386 1.89 8700 | 4,603
Octagon 1.404 x 1.388 195 8,000 4,103
16"x16" . 1.357x1.359 | 1.4 _i_ 10,000 5,435

| 1ex16" | 1344x1370 | 184 ' 13400 7283

Requirement: ASTM C 936
The average compressive strength shall be not less than 8,000 PSI with no individual
unit less than 7,200 PSI.

Respectiully Submitted,
COMPANY

arker
Civil Engineer No.: 41507
istration Expires: 12-31-89

rc

ALL REPORARTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY OF CLIENTS. AUTHORIZATION FOR PUBLICATION OF OUR REPORT. CONCLUSIONS, OR EX-
TRACTS FROM OR RESARDING THEM 15 RESERVED PENCING OUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TO CLIENTS, THE PUBLIC AND GURSELVES.
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